
WESTINGHOUSE OUTDOOR POWER EQUIPMENT
777 Manor Park Drive, Columbus, OH 43228  l  WestinghousePortablePower.com
If you have questions or need assistance, please call customer service at 855-944-3571.

Replacement Parts List
iGen4000DFc

iGen4000DFc

123753  Rev01  08/23
iGen4000DFc



iGen4000DFc
Exploded View A
Generator

13

14

80

59

83

84

2

76

9898

79

66

55

56

56

73

16

16

81

88

74

75

65

53
53

50

90 91 92

57

58

1

3

4

17

5

18 45

5

48

49

107

95

96

100

50

51

51

52

58

57

60

4

5

64

67

68

16

70

72

77

78

82

85

54
86

99

97

87

88
88

88

88

89

89

9

10

12

11

63
71

69

62

93

4

4

5
5

5

5

5 5

66

6

6

6

6

7

8

16

15

16

16

5

18
19

4

47 33

16

5

77

77

77

78

79

79

79

4 4

4
4

4

4

4
4 4

4

4

5

55

5

5

5
5

5

20

39

21

22

23

24

25

26

27

28

29

30

31

32

33

34

3536

37

38

40

41

42

43

44

46
5

5

107
94107

95

95 95

53
53

95 95

95 95

96 96

96

102
101
103

104

105

103

106

61

969696



iGen4000DFc
Parts List A (Generator)

No. Description Part Num.

1 ENGINE DHP140 ASSEMBLY 100240020
2 FILTER ELEMENTS 504581
3 LEFT FRAME KIT ASSEMBLY 100280067
4 LOCK CLIP 500045
5 SCREW M5*12 91825
6 SCREW KAL45*12 92137
7 METAL CLIP 599601
8 DC VOLTAGE REGULATOR 504639
9 CHARGING MODULE 504587
10 CONTROL MODULE 507239
11 REMOTE CONTROL 9054
12 SCREW KAL45*16 92138
13 OBSERVATION COVER 504569-126
14 RUBBER COVER 504570
15 LEFT PANEL KIT ASSEMBLY 100150030
16 CLIP 504237
17 PANEL KIT ASSEMBLY 100110047
18 SCREW & FLAT WASHER M5*35 92013
19 CONTROL PANEL ASSEMBLY 504907
20 ROCKER SWITCH 9222
21 USB 9341
22 USB DUST COVER 9299
23 LED BUTTON SWITCH 9254
24 RESET BUTTON 9230
25 ONE PUSH BUTTON SWITCH 9223
26 LED 9342
27 CO WARNING LIGHT 9326
28 CO WARNING LIGHT 9322
29 ECO SWITCH 9224
30 WATERPROOF CAP 9079
31 L5-20R RECEPTACLE 6032
32 DUST COVER 9194
33 RV SOCKET 6015
34 DUST COVER 6849
35 GROUNDING BOLT 9132

No. Description Part Num.

36 START INDICATOR 9225
37 CHARGING SOCKET 9226
38 THERMAL PROTECTOR 9227-20
39 WATERPROOF CAP 6404
40 PARRALLEL PORTS 9232
41 WATERPROOF COVER 9122
42 THERMAL PROTECTOR 9227-30
43 WATERPROOF CAP 6404
44 PLUG 503852
45 PANEL REAR COVER KIT ASSEMBLY 100140018
46 MOUNTING BRACKET 504894
47 FUEL SWITCH KNOB 504562
48 INVETER KIT ASSEMBLY 100390008
49 BASEBOARD KIT ASSEMBLY 100200025
50 BOLT M6X12 91327
51 AXLE 504575
52 PRESS PLATE 504576
53 BOLT M6X25 91331
54 FILTER 516401
55 PULL ROD ASSEMBLY 504593
56 WHEEL 504690
57 PIN 92229
58 FLAT WASHER 94273
59 DECORATIVE BOARD 504572
60 RIGHT FRAME KIT ASSEMBLY 100280060
61 FIXED WRENCH 99585
62 BATTERY WIRING 504594
63 BATTERY TIE 503619
64 CO MODULE  KIT ASSEMBLY 100450016
65 SCREW ST4.2*16mm 92195
66 CO MODULE 599098
67 DEPUTY WIRING HARNESS 504928
68 RIGTH PANE KIT ASSEMBLY 100150036
69 RUBBER SLEEVE 504691
70 MUFFLER PANEL KIT ASSEMBLY 100030023



iGen4000DFc
Parts List A (Generator)

No. Description Part Num.

71 BATTERY 504896
72 CARBON CANNISTER KIT ASSEMBLY 100220019
73 CARBON CANISTER MOUNTING BRACKET 504582
74 CARBON CANISTER AND FUEL TANK CONNECTING PIPE 504583
75 CARBON CANISTER AND AIR FILTER CONNECTING PIPE 504584
76 CARBON CANISTER ASSEMBLY 260004
77 FUEL LINE CLAMP Φ9.5*0.8 503034
78 SCREW M5*12 91322
79 FUEL TANK ISOLATION RUBBER PAD C 500009
80 FUEL TANK 504994
81 MOUNTING BASE 9290
82 GASOLINE SENSOR ASSEMBLY 100530005
83 FUEL SLOT 504574
84 FUEL TANK CAP 504578
85 FUEL SWITCH KIT ASSEMBLY 100360019
86 FUEL LINE 96904
87 FUEL LINE CLAMP 94408
88 FUEL PIPE CLIP 503034
89 CLIP 503044

No. Description Part Num.

90 SPARK PLUG SLEEVE 99126
91 FUNNEL 500942
92 DUAL - PURPOSE SCREWDRIVER 99506
93 CHARGER 503902
94 SHOCK ABSORBER 504609
95 BOLT M6X12 91325
96 NUT M6 90035
97 FUEL LINE 96903
98 ISOLATION PAD 500628
99 FUEL LINE 96905
100 WHEEL ASSEMBLY 100160006
101 INLET CONNECTOR 504908
102 NUT 90116
103 PAPER WASHER 96120
104 PRESSURE REDUCING VALVE 50280063
105 PRESSURE REDUCING VALVE 545332
106 LOW PRESSURE HOSE 504934
107 SHOCK ABSORBER 504882



iGen4000DFc
Exploded View B
Engine

1

13

14

4

15
16

17

18

21

22

65

25

26

30

31

32

45

46

47

48

51

52 53

54

5556

6 57

57

58

59

59 63

64

6

41

66

67

67
68

69

70

2

3

4

5

6

7

8

6

6

9 10

10

10

10

10

10

10

11

17

17

17 17 17

17

18

19

19

20

23

24

33

34

35

36

37

38
39

40

42

43

44

49

50

6

10

10

10

10

66
6

70

71

12

60

61

62

62

62

27

28

29

73

74

7272

72

72

75



iGen4000DFc
Parts List B (Engine)

No. Description Part Num.

1 CRANKCASE COVER ASSEMBLY 50120097
2 CRANKCASE 341064
3 OIL SENSOR 245120
4 BEARING 93051
5 CRANKCASE OIL SEAL 93501
6 BOLT M6X12 91327
7 CRANKSHAFT 341065
8 UPPER WIND DEFLECTOR KIT ASSEMBLY 50620008
9 THE UPPER WIND SHIELD 341053
10 SCREW KAL50X12 92139
11 THE BUMPER 341028
12 LOW PRESSURE HOSE HOOP 599302
13 CRANKCASE COVER ASSEMBLY 50200082
14 CRANKCASE COVER 341068
15 CRANKCASE GASKET 96322
16 ALIGNMENT PIN 350902
17 BOLT M6*22 91374
18 PUSH ROD 341005
19 VALVE TAPPET 206101
20 CAMSHAFT ASSEMBLY 341012
21 MUFFLER ASSEMBLY 50240046
22 SPARK ARRESTER 2080
23 CYLINDER HEAD ASSEMBLY 50020124
24 CYLINDER HEAD GASKET 96321
25 SPARK PLUG 97130
26 CYLINDER HEAD COVER ASSEMBLY 50010060
27 RECOIL STARTER 2256
28 BLOWER HOUSING KIT ASSEMBLY 50590032
29 START PULLER（RECOIL COVER） 2210
30 CARBURETOR ASSEMBLY 50040165
31 AIR VENT PIPE 341016

No. Description Part Num.

32 CONNECTING PIPE 341025
33 CARBURETOR ASSEMBLY 341037
34 STEPPER MOTOR 504792
35 CARBURATOR WASHER 96051
36 AIR FILTER GASKET 94229
37 BLAST PIPE 95677
38 NUT M6 90016
39 THE CLAMP 249923
40 STEPPER MOTOR 249950
41 STEPPER MOTOR BRACKET 249925
42 SCREW M4*20 92219
43 SCREW M4*25 92055
44 BOLT M4*6 92240
45 IGNITION COIL  KIT ASSEMBLY 50100053
46 BOLT M6X16 91329
47 LOWER GUARD KIT ASSEMBLY 50670006
48 THE LOWER WIND SHIELD 341054
49 DIPSTICK ASSEMBLY 245601-138
50 SEAL RING 94177
51 ROTOR & STATOR KIT ASSEMBLY 50570009
52 TRIGGER 341027
53 STATOR 341066
54 ROTOR 341067
55 IMPELLER 341019
56 STARTER PULLY 341020
57 BOLT M6*45 91338
58 NUT M12*1.25 90014
59 BOLT M8*20 91806
60 RECOIL  STARTER ASSEMBLY 50090098
61 FILTER ELEMENT 2212
62 BOLT M6X70 91424



iGen4000DFc
Parts List B (Engine)

No. Description Part Num.

63 BOTTOM WIND DEFLECTOR KIT ASSEMBLY 50590029
64 BOTTOM AIR SHIELD 341055
65 CARBURETOR CONNECTION BLOCK 341017
66 STARTER MOTOR KIT ASSEMBLY 50260023
67 METAL CLIP 599601
68 STARTING MOTOR ASSEMBLY 97471
69 CRANKCASE LOCATING PIN 240904
70 BOLT M6*30 91334
71 LOW PRESSURE HOSE 504906
72 BOLT M6*8 91340
73 HANDLE 500018
74 HANDLE COVER 500017-231
75 START PULLER KIT ASSEMBLY 50580024

 


